CR by EMB Mfg.

WALLENSTEIN €2

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On -NOB 2MO0 - Canada
Ph: (519) 699-9283 -Fax: (519) 699-4144
www.wallensteincr.com

CR70 / CR70B Trailer
Chipper Parts Manual

S/N 2E9UST110FSO100056 to 2E9US1112FS010012

operation and

Refer to the operators
manual for safe
maintenance

10617100 CR70 RevC & D Parts Manual.130416
Rev C&D 100616




10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Table of Contents

Bolt TOrque........coueiiireeeeecccceeeeeeeeeeeeeiceeeeeees 4
Hydraulic Fitting Torque...........ccceeeeeeeeeeeeennns 5
Wheel Lug Torque.........uceeeiieerireeeennnenennnn. 5
Frame Detail - Tongue & Jack..................... 6
Frame Detail - Front............coueveveeveeeeveeeeeennns 7
Frame Detail - Redr ..........ccueeeeeeeeeeeeeeeeeeeennnns 8
Frame & Fender Assembly.................c......... 9
Hub Assembly..........coiiiiiiiiiiiriicieeenens 10
Brake Assembly..........cccceeiiiiiiiiineennciienennns 10
Engine Carriage.........cceeeeeeeeeeeeeeeeeeeneenennnns 11
ENGINE....ooeeeeeeeeteeetttettte e 12
Engine Oil Drain Assembly ........................ 12
Engine Parts.........ueeeeeeeeeeeeeeeeeeenneenenennnnnnnnnnn 12
Hydraulic Pump Assembly ........................ 13
Fluid Coupler Assembly - Transfluid.......... 13
Pump Gasket Kit .........oeeeeeeeeeeeeneeneeeeeennennnnn. 13
Fluid Coupler Assembly - Rotofluid........... 14
Tank Compartment...............ccceeeerrrrnnnnnnee. 14
Fuel & Hydraulic Tanks..............ceeeeeeeeeeenneee 15
Hydraulic Tank Rear Detail ....................... 16
Tank Compartment Shroud ....................... 16
Discharge Chute ..........uuueeeeeeeeeeeeeeeeeeeeeennnn. 17
Rotor Housing Front .............cccoevvviinnninnnnnnn. 17

Rotor Housing Rear ..........ccceeveveiriiininnnnnnnnnn. 18
Rotor Interlock Latch..........ccceeeeerrrrrnnnnnnnen. 19
Rotor Interlock Clutch .................ccccuuee.eee.e. 19
Rotor Assembly ........cooueeiiiviniiiiiiiieereeenens 20
Pulley Shroud ..........cooueeeieiiiiiiiiieneeeceeeeeees 21
Hopper Top / Back View...............uuueeeeeeeeene 22
Hopper Front/ Bottom View......................... 23
Upper Roller Right Pivot Arm....................... 24
Upper Roller Left Pivot Arm .............cceeeeeeee 24
Upper Roller Assembly..........cccouuueeiiiiennnnne 25
Lower Roller Assembly ..............ccceeeeeeeeeeneee 25
Hopper Roller Shrouding.............ccccceeeeeeeeeee 26
Feed Table ........uueeeeeeeeeeeeeeeeeeeeeeeeeeenenennnnnnns 27
Feed Roller Control Detail........................... 28
Intellifeed Wiring Harness &........................ 29
Lights and Brakes Wiring Harness ............. 29
Intellifeed Wiring Diagram #Z62125........... 30
Hydraulic Hose Parts List .............ccueeeeeeeeeeee 31
Hydraulic Schematic ............cccccuueeeeeeennne. 32
Label Layout - List.........ccoeieiirmirineniciiiiennnnne 33
Label Layout - Left Side........ccouvvvevnceieennnnne 34
Label Layout - Right Side .............cccuuueeeeeeee 35
Label Layout ...........eeeeeeeeeeeeeeeeeeeeeeeeeeeeeennennns 36
ACCESSOM@S....ciiiiiiiiiiiiiiieicieeeeeeeeeeeeeeeeeeeeeeans 37

Page 2 of 37

For threaded parts installation, refer to the torque charts in this manual.

RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: www.wallensteincr.com and click on "Contact Us” for information on a local dealer.

Page 3 0f 37 For threaded parts installation, refer to the torque charts in this manual. RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.

Bolt Torque
CHECKING BOLT TORQUE

The tables shown below give correct torque values for various bolts and capscrews. Tighten all bolts to
the torques specified in chart unless otherwise noted. Check tightness of bolts periodically, using bolt

torque chart as a guide. Replace hardware with the same strength bolt.

Torque figures indicated above are valid for non-greased or non-oiled threads and heads unless oth-
erwise specified. Therefore, do not grease or oil bolts or capscrews unless otherwise specified in this

manual. When using locking elements, increase torque values by 5%.

* Torque value for bolts and capscrews are identified by their head markings.

ENGLISH TORQUE SPECIFICATIONS

METRIC TORQUE SPECIFICATIONS

*
Bolt Bolt Torque
Diameter SAE 2 SAE 5 SAE 8
"A" (N.m) (lb-ft) |(N.m) (Ib-ft) | (N.m) (lb-ft)
1/4" 8 6 12 9 17 12
5/16" 13 10 25 19 36 27
3/8" 27 20 45 33 63 45
7/16" 41 30 72 53 100 75
1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220
3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650
1" 345 225 850 630 [ 1320 970
mAaf-l 3AE-5 SAL-8

Tms O ©

*
Bolt Bolt Torque
Diameter 8.8 10.9

"A" (N.m)  (Ib-ft) | (N.m) (Ib-ft)
M3 5 A4 1.8 1.3
M4 3 2.2 4.5 3.3
M5 6 4 9 7
M6 10 7 15 11
M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 | 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 | 1050 774
M30 1495 1103 | 2100 1550
M36 2600 1917 | 3675 2710

¥
i/

3 . 7 o
| " [, iy

Page 4 of 37

For threaded parts installation, refer to the torque charts in this manual.

RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Hydraulic Fitting Torque

Tightening Flare Type Tube Fittings = HYDRAULIC FITTING TORQUE
. R ded
1. Check flare and flare seat for defects . Nut Size ecomme.n ©
) Tube Size * Turns To Tighten
that might cause leakage. Across Torque Value .
oD Flats (After Finger
2. Align tube with fitting before tighten- : : Tightening)
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) | (Turn)
3. Lubricate connection and hand 3/16 7/16 8 6 1 1/6
tighten swivel nut until snug. 1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 11/16 24 18 1 1/6
two I;Nrenches. Plscg onedwrgr;ci; 1/2 7/8 46 34 1 1/6
Second tihton he ewivel nutto the |98 |1 | ez 146 T 1 T i
torque shown, 3/4 1-1/4 102 75 3/4 1/8
7/8 1-3/8 122 90 3/4 1/8
* The torque values shown are based
on lubricated connections as in
reassembly.
Wheel Lug Torque
It is extremely important safety proce- :
dure to apply and maintain proper wheel Wheel Torque Requirements
mounting torque on your trailer axle. Torque
Torque wrenches are the best method | Wheel Size Unit 1st Stage 2nd Stage | 3rd Stage
to assure the proper amount of torque is ft-Ibs 12 - 20 30-35 45 - 55
being applied to a fastener. 8’ Nm| 16-26 39-455 | 585-715
i ft-lbs 20-25 35-40 50 - 60
Wheel lugs should be torqued before first 12 Nml 26-325 45.5 - 52 65 - 78
road use and after each wheel removal.
Check and re torque after the first 16Km 13" ft-Ibs 20-25 35-40 50 - 60
(10 miles), 40Km (25 miles), and again Nm| 26 -32.5 45.5-52 65-78
at 80Km (50 miles). Check periodically ft-lbs 20-25 50 -60 90 - 120
thereafter. 14 Nm| 26-32.5 65- 78 117 - 156
. ft-lbs 20-25 50 - 60 90 - 120
Not_e. Wheel lugs must be applied and 15 Nml 26-325 65 - 78 117 - 156
maintained at the proper torque levels to
prevent loose wheels, broken studs, and 16" ft-Ibs 20-25 50 - 60 90 - 120
possible dangerous separation of wheels Nm| 26-32.5 65-78 117 - 156
from your axle.
» Startall lugs by hand to prevent cross L L !
threading. 4 3 8
« Tighten lugs in sequence, per wheel a N
lug torque sequence chart.
* Thetightening of the fasteners should 4
be done in stages. Following the 2 : § 2
recommended sequence, tighten 4 BOLT 5 BOLT & BOLT 8 BOLT

fasteners per wheel torque require-
ments chart.

| Wheel Lug Torque Sequence

Page 5 of 37

For threaded parts installation, refer to the torque charts in this manual.

RevC & D 100616



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

9 ONB/G ‘INN %907 X8H 19¢¢/Z 6

g ONB/E ‘INN %007 X8H V€¢elZ 8

| $410002} X I1eg .9}/5-Z '181dn0D YoyH 819167 9l 14 «C X ONP/E 1109 X8H 0¢LV1Z L

14 ONB/G ‘INN %007 X8H 19¢¢lZ Gl 9 JP/€-1 X ONS/S 1108 XeH L1917 9

4 J7/E-1 X ONBJ/S 1108 X8H L1917 vl ) «C/1-€ X ONB/E 110g XoH aeel Lz g

| [$%00H qes9 omL yim Aing AnesH yG X /) ‘uley Ajajes 60€¢6Z €l 14 «} X ON8J/E 110g XoH 0l€1LZ 14

| youms Aajeg Aemeseaig €1116Z ¢l } v/l X p/€ JBWWO0I) J8gqny [44:144 €

} SAI000G 1 X 943 ,¢ "opuld 129167 L } ¢0GV¢80| 40} JUSWPISM XOer | E0GMC80) 4

14 ONP/E NN 4007 X8H V12¢lZ 0l ) uondo 0240 ‘Juswpop anbuol | 5GLM1L90) )
Ao uonduosag [ "oN Med | al WOg i) uonduosaq | ‘oN Med | Al NOg

UOWH Ieq [euondo

Mopr B 9anbuo] - Ibjeq dwply

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 37



Wallenstein CR by EMB Mfg.

14 /€ X ONOZ-p/) ‘MaIOS BUIYOB 10€8.2 0¢
Z | speaiyL|ind 9 X ONS/S ‘pu3 poy 1969/7 6C
14 Z/1-€ X ON8/G ‘)log ebeied G929.7 8¢
4 v/ X ONS/E ‘Jog 8bue|4 £€19/Z LT
8 8/G ‘Jaysep jel4 191€/7 92
[4 092 X ONp/L ‘INN-AY ¢96¢.Z 14
14 ¢LE X DNB/E INN-AIY 696¢.7 1Z4
0l ONS/S ‘INN %907 XoH 19¢¢.Z €C
4 /-1 X ON8/G }log X8H 119117 44
g P/l X p/€ Jawwol9) Jaqqny ¢C8¢9Z X4
4 W2/} ‘dwejd aup pazusggny 618297 02
Z [sequy ,z dwe Jsexsepy punoy Q37 112192 6l
14 dwe1 ,z }ewwois punoy ¢0¢19Z 8l
) uonduosaq |uonduosaqg | i mog

10617100 CR70 RevC & D Parts Manual.130416

juol4 - Injo Qg awni4

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 37



14 ON9L/G INN wer 04

v | 00.91/L) ‘dulejg asoH sjgnoa |  £9¥6.7 (4 4 ON9L/G ‘INN %907 XeH 6€
4 o7 X ONOL/G ‘PIS PepealyL | 116.Z 8y 4 Pl X P/ BWWOIY Jaqany 8¢
) JPIE X ONP/| ‘M3I0G BUIYOBN |  10£8/Z Ly b «¢/) ‘dulej) i pazusqqny L€
0l J11-) X ONg/) ‘Nog ebueld | z2619/7 14 & duie asuson 9¢
4 Jb X ONp/L ‘og 8bueld | 4119/7 14 Z | pey . dwe7 sl punoy 037 Ge
€ 092 X ONp/L N 18AY | 2962.Z 144 4 duwe7 g JWWoI9 punoy Ve
4 CLE X ONOL/S INNIBAY | /G62.Z (44 Z [br7 win ‘jie] ‘dojg [eAQ ,9 437 (4
4 ON9L/S NN WY | y162/Z [44 & 9L'9 X Z/}-¢ }sWWoI9) [eAQ [43
0} | ONz/ ‘Inuyo0T abuely pajesss | 1952.7 Iy } 00149 JUNO} 8je|d 8susdI €
iF) uonduasaq | ‘oN Med | al WOS uopduasaq arog

Wallenstein CR by EMB Mfg.

® ® & @

10617100 CR70 RevC & D Parts Manual.130416

Ipay - [Ibjeg 2w

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 37




Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

sal|quiasse axelq pue gny
Lim 819dWwod S8W09 O | |67 ;810N

! HY SAI0GL) X /L2 X .01 ‘@eigouos3 | 61167 )
L H1S410G2) X .p/L-2 X .01 ‘©eigouos3 | 8}/16Z 19
Z |Mlqwessy ejedwod ,z/L-#u0G Sq10G.) X 01 ‘wnig oxesg | G0/16Z 09
0l 4ANZ/L INN Bn7 1£6¢2.7 65
z J2/L-FU0G |[e1] [elpeY YT 1 HG//50ZLS | /1E16Z 85
¥ .8/G Uaysepm IvS | 191€/7 15
¥ DNS/G ‘INN %207 XeH 192¢./7 95
9 ONZ/L ‘NN %207 X8H 1622/7 Gg
¥ WC/L-G X ONS/G Hog XeH |  GG91./7 G
8 L XONZ/L HogxeH | 01§17 [
| | sedeig oups|3 yiMm JH .95 X SAI00SE BIXY X84 I 0L# | 0€L16Z z5
| Juswip[op SISseyd o4 | 2GLML90) IS
z Juswpip (19 Jopus4 | 0211901 05
JiT) uonduasaq

Alquiassy I1apua4 3 awbi4

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 9 of 37



10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Hub Assembly |

BOM ID

Part No. | Description

59

223202 | L44649 Cone, L44610 Cup

60

723205 | L68149 Cone and L68111 Cup

61

228202 | Seal, Single Lip

62

272931 | Lug Nut, 1/2NF

63

291708 | 1750# Brake Drum 10" 5 - 4-1/2 Bolts

64

791801 | Dust Cap 1.98 Bore

Brake Assembly |

Please note: brake parts are not avail-

able from EMB Mfg. Brake part numbers

here reference Dexter Axle brake as-

semblies and are available from your

local auto parts dealer. All brake repair

and maintenance should be done by a

Item Part No. Description
291718 Electric Brake 10x2-1/4 LH (shown) 1
291719 Electric Brake 10x2-1/4 RH 1
1 036-019-10  |Backing Plate Assembly 1
2 047-019-05  |LH Actuating Lever Arm 1
2 047-020-05  |RH Actuating Lever Arm 1
3 005-067-00  |Washer 1
4 027-005-00  |Wire Clip 2
5 046-009-00  |Retractor Spring 2
6 K71-047-00  |Shoe & Lining Kit Contains: 1
#040-017-00 |Primary Shoe & Lining 1
#040-021-00 |Secondary Shoe & Lining 1
#049-002-00  |Shoe Hold Down Pin #8 2
#046-077-00 |Shoe Hold Down Spring & Cup 2
7 043-004-00  |Adjuster Assembly 1
8 046-018-00  |Adjusting Screw Spring 1
9 K71-104-00  [Magnet Kit Contains: 1
#042-140-00 |Magnet (green wire) 1
#027-009-00 |Magnet Clip 1
#046-080-00 |Magnet Spring 1
10 046-007-00  |Adjuster Slot Plug 2
11 046-016-00  |Wire Grommet 1

qualified mechanic.

Page 10 of 37

For threaded parts installation, refer to the torque charts in this manual.

RevC & D 100616



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

€ JF/E X ONY/L log ebue|d V9.7 08 L W2/1-C X ONOL/G Y09 XoH §ecllz [
4} .8/€ ‘18ysem 3vs lelelZ 6. [4 wwgg X wwol ‘uid |10y 10544 |7
3 0G1 X ON9L/G ‘INN 19A1Y 996¢.Z 8. 4 WJIE X ,91/€ ‘uld [0y 14515474 0.
14 ONS/E X ,8/G-) X BlQ ,g '10je[os| 266,27 g8 € G9J X ONP/L ‘INN 1oAY GS6¢.Z Ll 3 usais iy | €/171901 69
Z |ON9L/S X p/L-| X BId ,p/L-) ‘ojejos] 1£66.7 78 & ONOL/G ‘INux00T 8bue|4 pajesss 1¢SclZ 9/, I J18r0Q alnespAy | 12171901 89
| a0 .,91/¢) ‘dwer) esoH aignoa | y9v6/7 €8 Zl ONg/S N YooTxeH | 1622/7 Gl | ajeld Juswplap Jaidepy | 02517501 19
8 Jp/L-) X ONS/E ‘Nog abewed | zez9/7 Z8 z ON9L/S MN Yo XeH | 1zzziz vl L 049 Juswplop ppis suibug | 11 1m1901 99
¢ 1€ X ONS/E Hog ebuel4 | €£19/7 18 ¥ . XONS/E Nog xeH | 0zel/z €l | JuaWpjap Junoy dwind | LeympSol 9
fo uondussag [ "o ped uonduosag | oNped [aiwog| [Ao uondudsag [ oN ped [aiwog
sjjog
Bununopy
aulbug

suld
10Je007
auibug

SI0Je|0S|
Alquassy
quel

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

abpup) auibuz

Page 11 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

4 /g X ONS/€ ‘Yog abue|4 £€19/Z 8¢l
4 8/¢ ‘Iysep jeld 1€1€.7 LTl
4 ONS/E NN %907 XoH 3 X444 9Cl
4 T X ONB/E ‘)log XoH 02€LlZ 14}
} 1.6 X 8001r406 X 802Ird ‘©SoH ,8/€ ¥8¢¢SZ 14}
) 800Ird ‘ded G6v1SZ £cl
) 80 ‘INWY00T HY £6715Z 44}
) 8080 HA X DIrIN 06 Moq|3 45 4%74 ¥4}
) L1dNZ/L X DIr 8# [444574 0Zl
Ao uonduasaq |uonduasaq | al mog

Alquiassy :_En,_,.,__o auibug

foie|d 18100 18A0SS01D)

P20 “Aiquiessy euibu3 dyge

pLyO ‘ewpiom piis sulbu3|

S0 /o

14 Wuwp|xQ | XgN Nog XeH | 0€11.7
} W0/ | ‘loysaue yieds | €16/v7 v0l
14 ¥/ X ONS/E llog ebueld | €197 €0}
4 /€ X ONQL/S ‘Hog ebuel | 1219/7 20l
9 8/€ “oysepield | 1E1€LZ 00}
4 /L eysemield | }11IELZ 66
4 CIEXONS/EINN-NY | 696C.Z 86
4 ON9L/G ‘NN ebueld | 126z/7 96
9 ONG/E INNNOTXeH | 1€22/2 g6
14 CXONS/E Nog XeH |  0ZElLZ 6
| [8PIS JapeIS-UON ‘086HD ‘PIOJIUBIN J8A0SS0I] | Z1G/YZ €6
} 015217 4o} adid Jsneyx3 uewnym | 1154z 6
) 086HO 49NN [BOIBA UBWIYM | 01G.¥Z 16
) dH8€ 086HD J91Y0) |  10S.vZ 06
) djeld J9A0] 19A0ss0L] | 98171901 88
} [e31HBA “pJeng JaNN | 921711901 /8
} JUNON JBIPNINL | #2111.901 98
i) uondussaq | "oN Med | al WOg

|quiassy dwnd
al|nelpAH 89S

49314 110 1S-200S0¢S
Ayajes - 49|14 Iy ‘quswa(3 S-70€805¢
Asewiid - 19114 JIvy ‘WUSWSI3 S-T0€80ST
uonduasaqg # Med
sppd auibug
‘lenuepy

slaumQ J8|yoy 8yl malAal

asea|d ‘auibu3 086HD J81yoy
UO UOIBLLIOJUI BJOW 10} :8J0N

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 37



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.
Hydraulic Pump Assembly

Pump Gasket Kit

Part # Description
SK PL20-S/D-49 |Pump Gasket Kit for #148740

38hp Engine Assembly, CR7(]

BOM ID | Part No. [ Description Qty
107 1054M412 | Stub Shaft, Kohler Front 1
108 746417 | L100 Spider 1
109 746424 | Shaft Coupler, L100 x 3/4" 1
110 746427 | Shaft Coupler, L100 x 1-3/8" | 1
111 746523 | Key, 3/16 x 3/16 x 1-1/2 1
112 746542 | Key, 5/16 x 5/16 x 1 2
1
1
1
2
2
4
4

113 751647 Straight, MJIC x MORB 0810
114 751659 Elbow 90, MJIC x MORB 1610
115 753113 Gear Pump, PLP20.4S

116 271412 Hex Bolt, 7/16NC x 1-1/4

17 272241 Hex Lock Nut, 7/16NC

118 214121 Set Screw, 5/16NC

119 277154 Hex Bolt, M8x1.25x50mm

Fluid Coupler Assembly - Transfluid

Note: Z49303 Transfluid is interchangable with
749304 Rotofluid

109 @ BOM ID | Description | Description Qty
106 1061L143 [ Fluid Coupler Capture Washer| 1
107 746352 Spacer 1-7/16 x 1.75 1
108 746596 Key, 5/16 x 3/8 x 2-1/2 1
109 749303 Fluid Coupling, 2B x 4.9P 1
110 749303-1 Fusible Plug, 198C 1
111 Z49303-2 | Taper Bushing, 1-7/16 Bore | 1
112 771673 Hex Bolt, 5/8NF x 7-1/2 1

Note: Z49303 comes complete
with Z94303-1 & Z9303-2.

38hp Engine Assembly, CR7(]

Page 13 of 37 Forthreaded parts installation, refer to the torque charts in this manual. RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Fluid Coupler Assembly - Rotofluid

Note: Z49304 Rotofluid is interchangable with
Z49303 Transfluid

Note: Z49304 comes complete
with Z294304-1, Z49304-2 &
Z9304-3.

Part No. | Description

ty

Z465% | Key, 5/16 x 3/8 x 2-1/2

749304 | Fluid Coupling, 2B x 4.9P

749304-1 | RotoFluid Bushing

Z49304-2 | Fuseabe Plug 180°

249304-3 | Pulley 125mm PD

Z71674 | Hex Bolt, 5/8NF x 6-1/2"

==[=]=]=|-12

38hp Engine Assembly, CR7(}

Tank Compartment

—

N

Engine Skid Weldment, CR7(

BOM ID | Description | Description Qty
129 1061L179 | CR70 Toolbox 1
130 1061L216 | Battery Cage 1
131 1061W114 | Tank Shroud Weldment, CR70] 1
132 762816 Deutsch Mounting Clip 1
133 762819 Rubberized Wire Clamp, 1/2" 1
134 262823 Rubber Grommet 3/4 x 1/8 2
135 266204 Control, InteliFEED 1
136 271207 Hex Bolt, 5/16NC x 3/4 2
137 271307 Hex Bolt, 3/8NC x 3/4 2
138 272211 Hex Lock Nut, 1/4NC 3
139 272221 Hex Lock Nut, 5/16NC 2
140 272231 Hex Lock Nut, 3/8NC 2
141 272511 Hex Flange Nut, 1/4ANC 3
142 272958 Riv-Nut 3/8NC x 150 8
143 273111 Flat Washer, 1/4 1
144 276211 Carriage Bolt, 1/4NC x 3/4 3
145 278301 Machine Screw, 1/4-20NC x 3/4 | 3
146 778302 Machine Screw, #10-32NF x 3/8] 4
147 793308 EPA Carbon Canister 1200cc | 1

® ® ®

Page 14 of 37  For threaded parts installation, refer fo the torque charts in this manual.

RevC & D 100616



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

on ‘Juswpiap PiS ulbug

14D ‘Wewpiem pnoiys yuel |

IeJoQ yue| olnespAH mmm_

l Jp/L-g wiopipm eyeL | 1111867 0l
l Aisneg 1e9 G07£62Z 691
! piefueT uieyy leqg .8 L1167 39}
L | 1esaid - deg jen4 Janojjoy SdiL 911£67 191
l Jowwols) abnes) [an4 sjolsy G1£6Z 99}
l .81 X j8Wwols ‘sbnes) an4 71167 69|
l JoWLI0I9) JUBA L1167 9l
l qleg ,p/| Jus/\ sjowy 01167 €9}
9| /L X ANZE-0L# ‘MaI0S BUILoR £0£8.7 291
8 /g X ONg/¢ og abue|4 £¢19/7 19}
g 05} X ONS/E INN-AIY 856¢/7 09}
g ONBS/E ‘INN %007 XeH 1£22.27 65}
¢ p/g X ONS/E Jog XoH 108117 95|
| [+e1owouniay] (8187 ybIS Jonsesay 806657 1G)
! buoo ‘ded Ja|ji4 Joyieaig £0Y86Z 96
Z 80dIN Bnid 18008 261152 GGl
l 9050 diN X gH 06 Moq|3 681157 Gl
| JusWwpla YueL olneIpAH | €11ML90L €6l
| Juswplepm UeL 84 [ ZLIML90L 51
| lley Jojejos| yuel [ 65171901 ISl
l 90d4 X 80dIN Jejdepy wojsnd | £0LWO90L 051
! agn dnxold [on4 [ €0150901 67l
! Jaye ‘Bury %007 | ¥££109014 gyl
Ao uonduasaq |uonduasaqg | al wog
sup|

dl|NpIPAH 3 [ond

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 15 of 37



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.
Hydraulic Tank Rear Detail
-

BOM ID | Description | Description

170 751188 Straight, HB x MP 1612
171 751453 Elbow 90 JIC x MP 0812
172 251594 Straight, HB x FJICX 1616
173 252424 Suction Hose, 1" x 19"
174 755101 Suction Strainer, 10gpm
175 755301 Qil Filter - 3/4 - Particulate
176 755302 Filter Cap, 3/4 x 3/4

177 279401 Hose Clamp, #16

<

o= |=]=]=[=]=]-]o

BOMID | Part No. | Description

178 1061L167 | Tank Door Hinge Rail

179 1061L293 | Tank Compartment Strike Plate
180 1061W116 | Tank Door

181 1061W122 | Battery Access Door

182 1061W166 | Tank Shroud, CR70

183 218208 SS Padlockable Paddle Latch
184 218215 Twist Action Draw Latch, 2-3/4"
185 218216 Catch for 218215

186 219915 Plastic Hole Plug 9/16"

187 234208 Ball Stud 10mm x 5/16NC

188 234209 Gas Spring, 8mm x 3.15" Stroke 56lbs
189 272221 Hex Lock Nut, 5/16NC

190 272231 Hex Lock Nut, 3/8NC

191 272521 Serrated Flange Locknut, 5/16NC
192 276133 Flange Bolt, 3/8NC x 3/4

193 276221 Carriage Bolt, 5/16NC x 3/4

194 276225 Carriage Bolt, 5/16NC x 1

=
<

EN -3 [ONY ) ) BN EOR) ) BN RN R) B RS DRY B B B BN B B s )

“ / 195 278319 [ Machine Screw, 5/16NC x 3/4" Locking
@r\’\' |Tank Shroud Weldment, CR7C| 196 779305 [ Dome Rivet, 5/32" x 3/16"
o 197 279306 [ Dome Rivet, 5/32" x 1/4"

|Engine Skid Weldment, CR7q

Page 16 of 37 Forthreaded parts installation, refer to the torque charts in this manual. RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Discharge Chute

BOMID | Part No. | Description

197 1060W127 | CR100 Discharge Deflector

198 1060W129 | Latch Release Weldment

199 1060W145 | Deflector Handle Weldment
200 1061W107 | Discharge Chute, CR70

201 1060L198 | CR100 Hood Capture Ring

202 1060L340 | CR100 Spacer Ring

203 1060S111 | Discharge Thrust Bearing, Wide
204 1060S112 | Discharge Thrust Bearing, Narrow
205 219321 Grip, 1" x 5"

206 219914 Plastic Pipe Plug 1" OD

207 729204 Grease Fitting, 1/8NPT x 45
208 231305 Spring 5/8 x 3" Medium

209 731403 Spring 27mm x 178mm x 0.105
210 271217 Hex Bolt, 5/16NC x 1-3/4

211 272221 Hex Lock Nut, 5/16NC

212 272231 Hex Lock Nut, 3/8NC

213 275552 Shoulder Bolt, 1/2 x 5/8

214 276231 Carriage Bolt, 3/8NC x 1

Rotor Housing Front

Page 17 of 37 Forthreaded parts installation, refer to the torque charts in this manual.

Part No.

D

ty

218210

Spring Pin 1/2 x 1" Stroke, No Pegs

262819

Rubberized Wire Clamp, 1/2"

262821

Rubberized Wire Clamp, 5/8"

262822

Rubber Grommet 3/4 x 1/4

262823

Rubber Grommet 3/4 x 1/8

272211

Hex Lock Nut, 1/4NC

272752

Machine Nut, #10-32NF

272959

Riv-Nut 3/8NC x 312

275203

FHCS, #10-32NF x 3/4

244

278301

Machine Screw, 1/4-20NC x 3/4

Qf
1

2
1

1

4
4
8
6
4
3

RevC & D 100616




Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

leyaq ajluy Jobpa s8g

¢ Z/L “Jeysep 1el4 1Gl€1Z 9tz
¥ ONZ/L ‘NN %007 X8H 152217 44
Z 819 p/¢-| X ANZ/L ‘Hog XoH | 896./G1/Z vz
i 106pa7 zoxg ‘ajuy | ¥0zZINZ10) e
Z JPIE “1eysep el VLVE1Z Gez
Z 8/G “1oysep 1el4 19167 €2
8 Z/\ “1aysepm jel4 151817 £ez
i ONP/E ‘NN %007 X8H V12217 €T
i ONS/G ‘1NN %007 XaH 1922.Z 1€2
L ONZ/L ‘NN %007 X8H 152217 0€Z
L ONS/E ‘NN %007 X8H 162217 622
i 0L XONS/G ‘Hog xeH |  2991/7 82¢
9 Z/L-L XONZ/L Wog XeH | §IGL/Z 122
¥ /L-L XONZ/L Wog XeH | ZIGL.Z 922
} L XONz/L Hog XeH | 01617 Y44
] L XONS/E ‘Hog XxeH | 01€}/7 2T
L WS X} ‘dug 128612 (44
L [024D uswpiap punoy o} aienbg | orLMLIOL 22
| Buisnoy Jaddn 0,49 | 80LM190) (¥4
L | 0240 ‘luswpjap Buisno JemoT | 90LMLI0L 022
i 0,40 ‘8jeid alL 100y | 2617190} 612
L 0,49 ‘dois uoyeloy | zyL1L904 81z
L 00140 ‘1exeaig Bim] | £0LM090L LT
z 80BHB)U| 8INS0|) POOH | $82T10901 912
| bumag Jebpa ‘sbne | 69212101 %4
Ao uonduosaq | ‘oN Med | al wog

IDaYy BuisnoH lojoy

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 18 of 37



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.

Rotor Interlock Latch

BOMID | Part # Description

243 1056M115 | Spacer, Shredder .580
245 1060L281 | Interlock Handle Base LH
246 1060L281H | 1060L281 Mirror

247 1060L282 | Interlock Early Warning
248 1060L287 | Rotor Hood Safety Latch
249 1060L328 | Interlock Tip

251 1060L330 | Linkage

252 1060W256 | Interlock Engage Handle
253 719321 Grip, 1" x 5"

254 731401 Spring 3/4 x 4" Heavy
255 271112 Hex Bolt, 1/4NC x 1-1/4
256 271312 Hex Bolt, 3/8NC x 1-1/4
257 271315 Hex Bolt, 3/8NC x 1-1/2
258 271317 Hex Bolt, 3/8NC x 1-3/4
259 271622 Hex Bolt, 5/8NC x 2-1/4
260 272211 Hex Lock Nut, 1/4NC
261 272221 Hex Lock Nut, 5/16NC
262 272231 Hex Lock Nut, 3/8NC
263 272261 Hex Lock Nut, 5/8NC
265 273131 Flat Washer, 3/8

266 773161 Flat Washer, 5/8

267 273171 Flat Washer, 3/4"

268 275572 Shoulder Bolt, 3/4 x 3/4
269 276111 Flange Bolt, 1/4NC x 3/4
270 276522 Eye Bolt 5/16NC x 2

ty

BNEI LN LS BV K0 RSN EN ] 123 B B DY BRN DO PR N B BN BN Y B B N XY )

Part No. | Description
277 1061W255 | Interlock Clutch Weldment, CR70

278 1060M106 | Interlock Roller 9
279 10601279 | Interlock Roller Head 18
280 232601 Die Spring, 1/2" x 1-1/2" Red 9
281 Z71378G8 | Hex Bolt, 3/8NF x 2-1/2 Grade 8 | 9
282 272232G8 | Hex Lock Nut 3/8NF Grade 8 9
283 274122 Set Screw, 5/16NF 1

Page 19 of 37 For threaded parts installation, refer to the torque charts in this manual. RevC & D 100616



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

) JZ/) ‘dwed auip peziaqany 618¢9Z 152

) /€ X ONOZ-¥/} ‘MBIOS BUIYJE| 10€8.Z 69¢ ) £ X7/l X7 Aoy £€999¥7 96¢
8 8 8pel9 y/}-z X ONz/| '}log ebewse) | 89¥1529/7 89¢ ) yold ,G/'z) ‘aneays g, a|gnod ¢0.1vZ [Si*14
) /€ X AN9L/G ‘SOHE 16€6/7 L9C } alog g ‘Bulysng ) [A%1374 1414
14 4NS/E ‘M3IOS 183 iz 99¢ } .0/ X .4, papueg 8|qnoq 19¢vZ £4¢
) ONP/) ‘MaI0S 183 LvlZ S9¢ & LdNg/| ‘Buniiq esesis 10¢6¢Z 2S¢
) 91/G "Jaysem Jeld clelz ¥9¢ 4 .2 Jun 8bue|4 Jejjoy [eousyds Y4514 114
& 4N81-91/6 ‘NN Wer sseig 18€¢/7 £9¢ 2 0/49 1o%oeig bupunojy Josuss | 61171904 0S¢
8 8 9peI9 ONg/L ‘INNMO0TXeH | 8916¢2/7 A4 14 0/40 Junopy Buueag ‘190eds | 81171901 124
) ONP/L ‘INN %007 XoH (54 4¥4 19¢ 14 10j0y 791Xg ‘auy MdS [ £0ENESOL 174
8 819 8/ X ANgZ/L Wog X8H | 89Z/S)/Z 09¢ ) 180D Jojedlpuj uonejoy | z01S1z0l YA
€ Z X ON9L/S ‘)jog XoH 0¢¢cllz 65¢ ) 0/40 ‘10j0y | GOILML90L 9C
| [pea7,89 yum Josuag dnyold @335!IIB| 012997 85¢ } 0£49 007 J0j0y [eBnyuaus) | G1LYL90L 174
uopnduosaqg |uonduasaq | al mog J3T3) uonduosaqg |uonduasaq | ar mog

Alquiassy 1ojoy

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 20 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

9 0GL X ONS/S INN-AY | 8662.Z 90¢
Z [ .7 XONOL/S ‘PriS papeayl | 1167 v0¢
el | v/EXONS/E Hog ebuely | €€19/7 £0¢
8| v/EXONp/L Hogebueld | 1119/7 20¢
g GOL X ONY/L IN-AY | 66627 L0¢
Z ON9L/G INN WodY | +162/Z 00¢
Z ON9L/G INN wep | 1zez/7 662
¥ ONOL/G INNYooTXeH | 1zzzsz 867
Z JXONIL/G Hog xeH | 0vzlizZ 162
! pleIyS 481dnod pini4 | 59211901 162
! plRIYS 3128 0249 [ 19211901 062
! 1800 8SOH | 16171904 682
L | pieys Jednog - olnespAy | 06111901 88z
| aseg-qng plays ¥eg [ £9211901 8z
L | eseg-ang pleiys 4ejdnod | 99211904 82
) uonduosaq | ‘oN Med | al WOg
pnouys Asjing

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 21 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

L | wuswpje JaddoH ule 0,40 | Z0LMLI0L 90y
Z ol/e ‘udyae1| ollzlz S0y
Z pIE-Z X g/G uidyudor | 1111z Y0y
z ZXONp/) ‘Hog 8bewed | ¢179/7 €0y
L | v/ X ONOZ-v/| ‘MeIog Bulyoel | 10€8/Z 207
! W0/ ‘dWelD aulp pazueqany | 618297 L0y
! BAlBA JOIIRY 10A08801) | 109957 00
! ¥0¥0 XOIPd X AN 06 Moqi3 | 26157 66€
L | 707070 DIPW X DIPN X DI ©8L | 88¥1SZ 86¢
z LdNZ/L XOIr 8# | zvwlsz 16¢
! ddv/l X diNg/) “Jeonpey | Zzz1sz 96¢
! ZLEXONOL/GINN-NY | 2S62.2 G6¢
! 03eQ Hundol | 106117 B¢
! ,91/L) dwej) esoH 8jgnoq | €9v6/7 3
L .0/} dwejd 8soH 8jgnoq | Z9v6/7 76¢
! /e X ONg/E Hog ebueld [ ¢£19/7 16¢
Z ZLEXONS/EINN-NY | 69627 06
3 0G1 X ONS/EINN-NY | 89627 68
5 ONg/| InN®bueld | 1662/7 88¢
3 ONY/L INNYOTXeH | 1122/2Z 188
/ L XONg/L ‘Hog xoH | 0161/Z 98¢
! €XON9L/G HogXeH | 08z)./Z 8¢
! Junojy psen) abpug | 00£7€201 8¢
Ao uonduosaq [ *oN Med [ al wog

___Emn_ SABA mmm%m_

[leyoQq SAA
ssedAg 89S

MIIA JOpg / doj 1addoH

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 22 of 37



«Z/| dweyg asoH sjgnog 29617 8ly

Wallenstein CR by EMB Mfg.

/€ X ANCE-01# ‘SOHA £026.Z Ly

CLE X ONIL/GINN-AY 156¢.Z 9y

ANZE-0L# ‘INN ulyoe ¢§L¢lZ Gly

ONZ/| ‘INN %907 XeH S 14974 1424

Z/L-1 X ONg/I 1log XeH GI61/Z Ely

Z X ON9L/G 1log XaH (144774 cly

H1.G X '@'0 Z X 8limg/g buldg uoisio| 20eeeZ 234

HY .S X '@°0 g X 2umgye Buudg uoisio] | 0€EEZ Oly

MoAS , | X g/} uld Yyoje buldg 102817 607

— |||~ |N|N| |||~

JUSWPISM J3A0D) J3]|0Y 1M | GZLMLI01L 807

fio uonduosaqg [ -oN Med | aIwog

10617100 CR70 RevC & D Parts Manual.130416

Juswpiapn JeddoH ute 0249

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

MIIA woyog /juol4 19ddoH

Page 23 of 37



10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Upper Roller Right Pivot Arm

Seal Kit for
#254201 Geroller
Motor, 315C4UE
SK MLHR-U/D,E

BOM ID | Part No. Description Q
304 1015L618 | Capture Washer 1
305 1022M218 | UC Motor Bearing Housing 1
306 1022W206 | Spring Yoke 1
307 1022W220 | Nut Handle 2
308 1061W103H [ Weldment, Roller Pivot Arm RH 1
309 212110 Latch Pin, 3/16 1
310 221903 Ball Bearing Insert 1-3/4" 1
311 227101 Fiberglide Bearing 1-3/4 x 2 1
312 729207 Grease Zerk, MP02 x 90 1
313 229302 Straight, FP x FPX 0202 1
314 229307 Elbow 90 MP x FPX 0202 1
315 229312 1/4" Grease Whip, MP02 x MP02 x 13"| 1
316 231501 Spring 2 x 7 Heavy 2
317 246594 Blind Chipper Key 1/4 x_1-1/4 1
318 751657 Elbow 90, MORB x MJIC 0404 1
319 251658 Elbow 90 MJIC x MORB 0810 2
320 754201 Geroller Motor, 315C4UE 1
321 271230 Hex Bolt, 5/16NC x 3 1
322 271515 Hex Bolt, 1/2NC x 1-1/2 3
323 272221 Hex Lock Nut, 5/16NC 1
324 272251 Hex Lock Nut, 1/2NC 4
325 274122 Set Screw, 5/16NF 1
326 279462 Double Hose Clamp 1/2" 1
327 279463 Double Hose Clamp 11/16" 1

Upper Feed Rolle

Upper Roller Left Pivot Arm

Upper Feed Rolle

Page 24 of 37  For threaded parts installation, refer fo the torque charts in this manual.

BOM ID | Part No. | Description Qty
328 1022W206 | Spring Yoke 1
329 1022W220 | Nut Handle 2
330 1061W103 | Weldment, Roller Pivot Arm LH 1
331 229312 1/4" Grease Whip, MP02 x MP02 x 13"| 1
332 1015L618 | Capture Washer 1
333 212110 Latch Pin, 3/16 1
334 225204 4-Bolt Bearing 1-1/2" Bore 1
335 227101 Fiberglide Bearing 1-3/4 x 2 1
336 229207 Grease Zerk, MP02 x 90 1
337 229302 Straight, FP x FPX 0202 1
338 729307 Elbow 90 MP x FPX 0202 1
339 729311 Straight, MP x FPX 0202 1
340 231501 Spring 2 x 7 Heavy 2
341 271220 Hex Bolt, 5/16NC x 2 1
342 271515 Hex Bolt, 1/2NC x 1-1/2 1
343 272221 Hex Lock Nut, 5/16NC 1
344 272251 Hex Lock Nut, 1/2NC 4
345 274122 Set Screw, 5/16NF 2
346 279462 Double Hose Clamp 1/2" 1

RevC & D 100616




10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Upper Roller Assembly

See Right

Roller Assembl

Pivot

BOM ID | Part No. | Description

347 1023W213 | Upper Feed Roller

348 1023W218 [ Bridge

349 10225208 [ Rotor Hood Slide

350 214152 Roll Pin, 3/16 x 3/4

351 272211 Hex Lock Nut, 1/4NC

352 272251 Hex Lock Nut, 1/2NC

353 275211 FHCS, 1/4NC x 7/8

354 2762510 | Carriage Bolt, 1/2NC x 3-1/2
355 276255 Carriage Bolt, 1/2NC x 2

348 50

See Left Pivot
Roller Assembl

Lower Roller Assembly

BOMID | Part No. | Description

356 1023W205 | Lower Feed Roll 1
357 229313 1/4 2
359 1022M218 | UC Motor Bearing Housing 1
360 221903 Ball Bearing Insert 1-3/4" 1
361 225204 4-Bolt Bearing 1-1/2" Bore 1
362 229207 Grease Zerk, MP02 x 90 2
363 229302 Straight, FP x FPX 0202 2
364 229307 Elbow 90 MP x FPX 0202 2
365 229311 Straight, MP x FPX 0202 1
366 246594 Blind Chipper Key 1/4 x 1-1/4 | 1
367 251657 Elbow 90, MORB x MJIC 0404 1
368 251658 Elbow 90 MJIC x MORB 0810 | 2
369 754201 Geroller Motor, 315C4UE 1
370 271515 Hex Bolt, 1/2NC x 1-1/2 2
371 272251 Hex Lock Nut, 1/2NC 8
372 274122 Set Screw, 5/16NF 3
373 2762510 | Carriage Bolt, 1/2NC x 3-1/2_ [ 4
374 276258 Carriage Bolt, 1/2NC x 1-3/4 | 4

Seal Kit for
#254201 Geroller Motor, 315C4UE
SK MLHR-U/D,E

Page 25 of 37

For threaded parts installation, refer to the torque charts in this manual.

RevC & D 100616



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

Hoys ¢/1-€ 3qn [enuepy £0996Z €8¢

«C X 3GBd JENIIY 91 /1 011¢6Z 8¢

/€ X ONOZ-/1 ‘M3I0S BUIYIB 10€8.Z 18¢

¥/€ X ONBJ/E ‘}iog abue|4 €€19/Z 08¢

09} X ON8/€ INN-AIY 896¢/Z 6.€

ON9L/G NN 8bue|4 1262/ 8/¢

ONP/L ‘1NN %907 X3H Vaelz L1E

0440 ‘pleng abpug | y0LM190) 9/¢

piBIYS %00|g dAeA JeddoH | G0L7L90) Gl

AN|~— |~ |MO|N|— |||~ |—

¥/€ X ONy/| ‘}og abue|4 1119/7 [ZA%

J§1)

uonduosag | 'ON Med | @l NOg

Buipnouys 190y 12ddoH

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 26 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

A,SSE |04ju0d

19]|01 988

©__

8 | Z/1L X ANZE-0L# 'Mal0S Bulyoe| £0£8./7 9ey
L | /€ X ONOZ-p/1 ‘Me10S Bulyoe 10£8.Z Gey
L /€ X ONS/E ‘}log ebeuied £629.7 vy
¥ v/€ X ONS/E }log 8bueld £€619/7 eey
i JPIE ‘18ysep Jed VL1817 1434

i v/l ‘18ysep jeld LLgLZ Ley
2L ONB/E ‘INN uJ0dy L1627 0gy
8 ANZE-0L# NN BUIYdRN 251217 62
i ONP/E ‘NN %007 XeH V12217 8z
0l ON9L/G ‘NN %007 XeH 122217 12y
i ONP/IL ‘NN %007 XeH 1122z oy

L W2/} ‘dwerd alip peziieqany 618297 GZy
Z | ®oas .1 xz/1 ud yoye buudg 102812 vy
i Juswpldop BjqeL ped4 049 | LOLMLI0L 44

i 00440 JoAd [0AU0D poed [ 90£70901 244

| pien9 Youms pas4 00140 | 20£10901 L2y

| 8|pueH [0uod pesd |  £0ZSEZ0L 0zy

L | H1‘uswpiep dei siqel peed [ HOSZMZZO0L 6Ly

| [iuswplepm sieid deil siqel peed [ 0£zZMZZ0L 8Ly
G Jaydepy buuesg og-n | 8£5SSL0L Ly
i1} uoyduosaq "ON Med | al WOg

9|qb] pa93

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 27 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

4 91/G ‘Uaysem jeld (443974 9%y ) | dweg Buininog ON Yoyms xoid €0vv9Z 144
b | 2/l X INZE-0L# ‘MaI0G aulyoep €0€8.2 Goy 4 b/l ‘Jaysem jeld L1ELZ agy 4 8/1 X p/€ JdWwol) Jeqany €¢8297 144
2| /€ XINOZ-p/L ‘MBI0S BUIYOB|\ 10€8.Z vy 14 0€} - ANCE-0L# INN-AY ¥96¢.Z |14 } AneaH . X /¢ Buldg 04594 {444
) Z X ON9J /S Jiog 843 2¢99.7 (X014 14 AN81-91/6 NN Wer sseig 19€¢/Z £sy } Sz 2029 bulieag |leg €0clez (944
€ ¥/€ X ON9J/S ‘)log abeled 1¢29.Z [4%4 | ONP/E ‘INN %907 X8H V12¢lZ 414 ) AUl JOAId 8seq [04u0] 00140 | S0ET0901L (444
) | X p/€ log Japinoys v.95.7 9y | ON9J/L NN %007 XaH \veciz 214 | 00140 48BBu] dnxold pas4 | #0€70901 344
(4 .C/L X 91/G 108 Jepinoys 44 1Y 09y 14 ON9L/G INN %007 X8H \eeelz 0Sy ) 00149 ‘P17 xog Josuss | £0£70901 0vy
v | .080°0 X 91/G “Jaysem jeld 341d [444 974 14 14 ONP/L ‘INN %907 X8H 1544%4 144 } 00149 ‘@1eid JUNOW yopms [ L0£70901 6Ey
} JJIE '4BYSe Jel4 VLVELZ (14 } X ON9L/L 1log XeH 144774 144 [4 Buueag ‘Buiysng | LESINGL0) 8¢ty
¢ [,£60°0 X 91/G 'Joysep) Je|4 Jagqny €Clelz 1Sy | duleg BuiiuiS ON YoIms xolid S0¥Y9Z Ly L | 00149 Juswpiap jesey uele@ | ZOEMOI0L LEY

Mo uonduoseq | "oN Med | @l NOg Ao uonduosaq | "ON Med |l NOg Ao uonduosaq

&)

ID}2@ |04u0D I||0Y P34

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 28 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

/9# qing Juswsoe|dal dwe- esusor] 10€19Z Aisneg 1ed | 502627 1ZA]
1un aoeydas pay ‘P/19 X ¥/1.Z B |eAO 201197 youmg Aiejes Aemeyesiq [ ¢1/167 YAS]
jun aoe|das Jequiy ,z dweT Jexiepy punoy 502197 HY 01X ¥/} T ‘©Yeig o1j09|3 | 611167 ¢LS
1un soe|dal pay ,z dweT Jexep punoy 102197 H1 01X ¥/} ¢ ‘@eig dujos|3 | 801627 1S

juawade|das

PEST ,89 UiIM Josuag dnxdld @33 ilIe | 012992 0/

uondudsaqg #1ed

@334li8] ‘jlo4u0) | ¥0299Z 699

d 3
i G R LR G duleg Buijuis ON YoIms xoid | 50v19z 896

D
soeig % &g% 3

pasn JoN

wing 3ybry -@ @ mm wing 3o
& %
pasn JoN sbI el

duleg buioInog ON YOIMS Xoid | €0¥79Z 195

ssauleH saxelqd g siubiT 001 40/0240 | 011297 999

ssauleH alip 01607 0249 | 621297 G9¢

dwe asusor | 10€19Z Y99

Jequiy g dweT Joyiep punoy | §0219Z €95

pay ,g dweT Jaylep punoy | 102192 299

PaY ‘¥/1-9 X /4-2 Wb [erQ | 201197 199

e B S Y S Bl Rl Bl Rl Rl Al Rl Al Rl B

wdbg piojuely 3341183l ¥O | 805957 099

uonduoseq | #Med | alwosg

(€

Q& B

€
& =
€

sSOUIDH Bulip s pIg pup spybin
% SSOUIDH Bulip paajiiou]

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 29 of 37



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

240 aasn N¥O e
® ® QIONT1OS AIONT10S
() amd EINEREN el (®)
13A g
91 O © 91 G_m ot 91/SQ
A0O7
30V4 JOIDINNOD WO¥ MIIA zw_o @
91
HOLIMS E\so\"éo dWV 1
[QEEEREIN-EVEN] AOOY
e
9
NyO
91
HOLIMS ﬁw
ad334 amd ONI (7)) a3y
sse N7 91
319 1SOd 93N WAd fw 1SOd 890
91 0se 1004 Mg
oN11vd ©3aN
@ AV MY AVId
LHM/NED N¥O
91 ON) 91
3DV4 JOLDINNOD WOIH MIIA
1THM/NID oNIY (A
9l ONIY &)
oA 91/5@
)
</
JILAVIS - SOd
LHM
91 1IDOS
AV13d
XOd
TO¥INOD | d9 - JIMOd XNV a3
o_m ¥18 oL Ao Wao\ W ?
98 | 05T
2L8 e N3O ,mmo%
91 0) o 91 W
1SOd 890
Oomﬁo O © vw_m 10049 d3d
N3O ® O 2N11vd SOd
9L 3A a3y
91 91

d3divag SI SSINIVH 310N

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

| §21Z97# wpibpig BuLim paajliaju|

Page 30 of 37




10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Hydraulic Hose Parts List |

The Chart below is a complete list of hydraulic hoses for the CR70. For information on your
model and its hose connections please review the hydraulic schematics on the following

pages.

Part Number

Description

2
<

/52126

1/4" Hose, FJICO4 x 90FJIC04 x 34"

/52127

1/4" Hose, FJICO4 x 90FJICO4 x 26"

752250

3/8" Hose, FJICO8 x 90FJICO8 x 23"

752281

3/8" Hose, FJICO8 x 90FJICO8 x 68"

/52282

3/8" Hose, FJICO8 x 90FJICO8 x 56"

/52283

3/8" Hose, FJICO8 x 90FJICO8 x 75"

/52353

1/2" Hose, 90FJICO8 x 90FJICO8 x 42"

752354

1/2" Hose, FJICO8 x FJICO8 x 38"

752424

Suction Hose, 1" x 19"

RlRr(Rr|Rr|RRIN]| R~

Page 31 of 37 Forthreaded parts installation, refer to the torque charts in this manual.

RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.

56"(143cm)

252282

756508

%@

AL <$E} ™| E
= @S
3 4"'} 7 et
% m N
[4
N ““N\O|
- AN
t")m- —
o2 = € I
5 0| £ 9
e NI Nz i N
0[5 ] o= 2
NI« - = o €
|z Qe oo § uN’g Sﬂ? -|E
| E S N5 oS I | 5
Ng D a N2 0| & < E N
Nl 10f 2 NI & o) ol =
3 N O Nl @ e} p=
05 = ~ N £ | = o
NIS 8 N8 gl
Q.
1S
— )
e b= | QD-
= = L
N _ 5=
=}
éé e 2 -
' =S
o - - J_ T
m|
N i %
' L ' AN
o 1 =
3 g NIE
< 8
T
&z
& bé&» e
—
il [9)
= ~
g c a w <a$} 28
[ o 0 =
o = = N © 0 W
E=] 2 Do S QO N
o § [SEN ] e} v
@ 2 o =
|8 ¢ @ @ N B 8 HE==
=l 5 2 e <) N =
2l &8 ¢ |sH c [
GC) kel Eﬁg.ﬂ O (@]
a T © I
218 Ei=5|© ©
o)) T Q0 %
= § Tenz
= [
i £838¢

Hydraulic Schematic

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 32 of 37



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.

CR70: Label Part Number & Designation List

Prt No. |Description CR70 CR70EU CR70D CR70DEU CR70TD | CR70TDEU

2794646 [CR70 Model # Decal (Toolbox) 1

794647 |CR70 Model # Decal (Engine) 1

7946215 |CR70 Feed Table Decal 1

7946111 |CR70eu Model # Decal (Toolbox) 1

27946112 |CR70eu Model # Decal (Engine) 1

2946201 |CR70eu Feed Table Decal 1

27946210 |CR70d Model # Decal (Toolbox) 1

27946209 |CR70d Model # Decal (Engine) 1

27946211 |CR70d Feed Table Decal 1

27946221 |CR70deu Model # Decal (Toolbox) 1

27946220 |CR70deu Model # Decal (Engine) 1

2946222 |CR70deu Feed Table Decal 1

2946207 |CR70td Model # Decal (Engine) 1

27946206 |CR70td Model # Decal (Toolbox) 1

7946208 |CR70td Feed Table Decal 1

7946212 |CR70tdeu Model # Decal (Toolbox) 1

-

2946213 |CR70tdeu Model # Decal (Engine)

27946214 |CR70tdeu Feed Table Decal

794115 |Fire Hazard - No Smoking

794116 |Driveline - Arm Entanglement Hazard - Keep Hands Away

794117 |Flying Object Hazard - Keep Back

794119 |Hazard - Read Manual

794120 |Rotating Cutter Hazard - Keep Hands Away

794124 |Decal-Warning Hands

794127 |Ce Warning Rotating Part

Z94127 |Driveline - Hand Entanglement Hazard - Keep Hands Away

== N[N N
2= NN OINR=N
el el LS LS 20 BN B SN B [ V]
== N OINIAI2DN
S22 INOINR=N
== N[OOI IN|=-

794143 |Noise - 121db Noise

N
-
N
-

Z94144 |Rh Rotation Decal

Z94145 |Lh Rotation Decal

Z94167 |Hydraulic Rupture Hazard - Keep Back

2794207 |Entanglement Hazard - Do Not Climb In Hopper

294209 |Counter Clockwise Rotation - Round

294215 |Frozen Battery Hazard

794228 |Remove Ignition Key Caution

Z94235. | 150mm (6.0) Max Material Caution Decal

2794247 [CR Latch Label

alalnmlalalalsalsl=
alalnmlalalalalsn= =

794414 |Roller Feed Chipper - Feed Control Rh

2794416 [CR100 Start Stop

794419 |Roller Feed Chipper - Feed Control Lh

294422 |Feed Control Lock

794423 |CR70 Intell. Max.Rpm Instructions

alalalalalalalpmlalalalsalsn=
alalalalalalalpmlalalalsalsn=
alalalalalalalnmlalalalalsn= =
alalalalalalalpmlalalalsalsn=

Alalal-a
Alalal -~

2794424 |CR70 Rotor Lock

~
~

794426 |Grease 50hrs Label

294435 [Ulsd Label

794436 |Antifreeze Label

2794621 |Protection Equipment 2 2

[N ) SN NG BN
[N [ CY) IR R PN
[N XY N N BN
[N Y SN NG PN

794621 |Intellifeed 1

N
N
N

7946217 |Right Side Discharge Chute 1 1 1

7946218 |Left Side Discharge Chute 1 1 1 1 1 1
794651 |CR70 L&R Chute Mid.Wallenstein 2 2 2 2 2 2

Page 33 of 37 Forthreaded parts installation, refer to the torque charts in this manual. RevC & D 100616



Wallenstein CR by EMB Mfg.

10617100 CR70 RevC & D Parts Manual.130416

B €02¥62Z L02v6Z | 0CL¥6Z
T |
@ a K\o (7

©6 ¥

v

61vv6Z

1949474

mn—.

vevvez

VA @

LL9Y6Z - NF0LAUD
9Y9v6Z - 0LHD

"Jg|p8p pazuoyino

veivez

6LLV6Z

0Clv6Z

50>Eocm_no__oZom_omc@_m gAlv—
AloJps maN  “poliddp aq °

1SN subis mau ‘subis Alo}os

tnoyim poaopjdas spod o Y
a|q1Ba||l sWO298qg ‘pasow &
-al ‘pabowpp usag BADY

subis Alojos | - ¥3gWIAWIY

7
B/

1443474

%mm
@ |

SLivez

- @
( re @
ﬁ :
‘ LIL¥6Z

L
%

y.
¢

M

| apIs yo1 - InoAp] [aqp]

RevC & D 100616

For threaded parts installation, refer to the torque charts in this manual.

Page 34 of 37



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.

294115

CR70 - 294647
CR70EU - 294612

rS2

INTEI_I_IFEED}
ELECTRONIC CONTROL SYSTEM
7294621

| z94167 | zoa116 |

o

LILENSTEIN

’.(@i
)
0
294127

' wa

L“‘uA w
/ ~~s@ -‘ 1
i ¥ gyl ,«l

O
=0

| zo4116 | zoa119 | zo4228 |

-0 -

| zoa167 | 2941124 |

Label Layout - Right Side |
794120 | 94207 294238_|

Page 35 of 37 Forthreaded parts installation, refer to the torque charts in this manual. RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416 Wallenstein CR by EMB Mfg.
Label Layout |

CR70 - 2946215
CR70EU - 2946201

ALLE
EQUIPMENT

TABLE BOTTOM

VIEW

TANK VIEW CLEAN OUT VIEW

"IA.| CLEAN OUT VIEW

| 294120 |

nge 36 of 37 Forthreaded parts installation, refer to the torque charts in this manual. RevC & D 100616



10617100 CR70 RevC & D Parts Manual.130416

Wallenstein CR by EMB Mfg.

Accessories |

T

#1012L269 \J

#1012L269 LEDGER CLEARANCE

For CR70 Series

An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

SETTING GAUGE

AL LENMSTEIN (=

_;Iﬂ'..

Pk
ban
|

: Ay M
1 L. | —l
-I‘F-* l_.r.-\." #’

CRTE SOMMERCIAL
THAILEN 'WOOD CHIFFER
P TRATER L AR

. =
T

- rm .
n._ e
= mmrE w e e
Sorrw Fro s e B
(=L P L ]

COMMERCIAL TRAILER WOOD CHIPPER

Available as a download at

#Z97071 CR70

OPERATOR’S MANUAL

www.wallensteincr.com

Page 37 of 37 Forthreaded parts installation, refer to the torque charts in this manual. RevC & D 100616



	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Frame Detail - Tongue & Jack
	Frame Detail - Front
	Frame Detail - Rear
	Frame & Fender Assembly
	Hub  Assembly
	Brake  Assembly
	Engine Carriage
	Engine
	Engine Oil Drain Assembly
	Engine Parts
	Hydraulic Pump Assembly
	Fluid Coupler Assembly - Transfluid
	Pump Gasket Kit
	Fluid Coupler Assembly - Rotofluid
	Tank Compartment
	Fuel & Hydraulic Tanks
	Hydraulic Tank Rear Detail 
	Tank Compartment Shroud
	Discharge Chute 
	Rotor Housing Front 
	Rotor Housing Rear 
	Rotor Interlock Latch
	Rotor Interlock Clutch 
	Rotor Assembly
	Pulley Shroud
	Hopper Top / Back View
	Hopper Front/ Bottom View
	Upper Roller Right Pivot Arm
	Upper Roller Left Pivot Arm
	Upper Roller Assembly
	Lower Roller Assembly
	Hopper Roller Shrouding
	Feed Table 
	Feed Roller Control Detail
	Intellifeed Wiring Harness &
	Lights and Brakes Wiring Harness 
	Intellifeed Wiring Diagram #Z62125
	Hydraulic Hose Parts List 
	Hydraulic Schematic 
	Label Layout - List
	Label Layout - Left Side
	Label Layout - Right Side
	Label Layout 
	Accessories

